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Summary of Measurement Results

Number | Test Case Clause in FCC rules Verdict

2.1046

’ RF Power Output and Effective Isotropic | /27.50(d)(4) PASS

Radiated Power [27.50(b)(10)

127.50(c)(10)

2 Occupied Bandwidth 2.1049 PASS
27.53(h)

3 Band Edge Compliance 127.53(9) PASS
[27.53(f) /127.53(c)

4 Peak-to-Average Power Ratio 27.50(d)/KDB971168 D01(5.7) PASS

5 Frequency Stability 2.1055/27.54 PASS
2.1051

6 Spurious Emissions at Antenna Terminals 27.53(h) PASS
127.53(g)
[27.53(f) /127.53(c)
2.1053

7 Radiates Spurious Emission 27.53(h) PASS
127.53(g)
[27.53(f) /127.53(c)

Date of Testing (original): March 5, 2020 ~March 30, 2020 and June 6, 2020 ~ June 8, 2020
(variant): July 14, 2021 ~ August 9, 2021

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai) Co., Ltd. based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken into account
and are published for informational purposes only.
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BG95-M3, BG95-M3 MINIPCIE (Report No.: R2106A0549-R6) is a variant model of BG95-M3,
BG95-M3 MINIPCIE (Report No.: R2006A0361-R6V1). The product only changes PA
components. Test values duplicated from Original for variant. Test items tested see the table

below.

Test Case original variant
EEWPe(:wer Output and Effective Isotropic Radiated PASS Retest
Occupied Bandwidth PASS Retest(NB-IoT band 71)
Band Edge Compliance PASS Retest(NB-IoT band 71)
Peak-to-Average Power Ratio PASS Refer to original
Frequency Stability PASS Refer to original
Spurious Emissions at Antenna Terminals PASS Refer to original
Radiates Spurious Emission PASS Refer to original

The detailed product change description please refers to the Difference Declaration Letter.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above.

1.2 Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

1.3 Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: http://www.ta-shanghai.com
E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 5 of 95
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2 General Description of Equipment under Test

Client Information

Applicant Quectel Wireless Solutions Co., Ltd

Building 5, Shanghai Business Park Phase Il (Area B), No.1016

Applicant add
ppiicant address Tianlin Road, Minhang District, Shanghai, China 200233

Manufacturer Quectel Wireless Solutions Co., Ltd

Building 5, Shanghai Business Park Phase lll (Area B), No.1016

Manufacturer add
anufacturer aderess Tianlin Road, Minhang District, Shanghai, China 200233

General information

EUT Description

Model BG95-M3, BG95-M3 MINIPCIE
IME| BG95-M3: 864475048391303
BG95-M3 MINIPCIE: 864475048389810
Hardware Version R2.1
Software Version BG95M3LAR02A03
Power Supply External Power Supply
Antenna Type External Antenna
NB-loT 4: 1.9dBi
NB-IoT 12: 4dBi
NB-IoT 13: 4.5dBi
Antenna Gain NB-loT 66: 2dBi
NB-IoT 71: 3dBi
NB-IoT 85: 4dBi
Test Mode(s) NB-loT Band 4/12/13/66/71/85
Test Modulation BPSK, QPSK
Category NB2
Deployment stand-alone
Sub-carrier spacing 3.75KHz, 15KHz
Ntones single-tone, multi-tone
Maximum E.I.R.P. NB-loT 4 22.95d8m
NB-IoT 66: 23.13dBm
NB-IoT 12: 22.47dBm
At SR NB-IoT 13: 23.28dBm
NB-IoT 71: 22.77dBm
NB-IoT 85: 22.63dBm
Rated Power Supply Voltage: 3.8V
Extreme Voltage Minimum: 3.3V~ Maximum: 4.3V
Extreme Temperature Lowest: -40°C Highest: +85°C
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 6 of 95
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Mode Tx (MHz) Rx (MHZz)
NB-loT Band 4 1710 ~ 1755 2110 ~ 2155
NB-loT Band 12 699 ~ 716 729 ~ 746
Frequency Range(s) NB-loT Band 13 777 ~ 787 746 ~ 756
NB-IoT Band 66 1710 ~ 1780 2110 ~ 2180
NB-IoT Band 71 663 ~ 698 617 ~ 652
NB-IoT Band 85 698 ~ 716 728 ~ 746
Note: 1. The EUT is sent from the applicant to TA and the information of the EUT is declared by
the applicant.
2. The series model number is: BG95-M3 MINIPCIE. The difference of these models are have
different marketing requirement.
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:

FCC CFR47 Part 27C (2020)

ANSI C63.26 (2015)

Reference standard:

FCC CFR47 Part 2 (2020)

KDB 971168 D01 Power Meas License Digital Systems v03r01

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 8 of 95
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4 Test Configuration

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (X axis, horizontal polarization) and

the worst case was recorded.

All modes as Subcarrier Spacing, modulations, Channel were investigated.

Subsequently, only the worst case emissions are reported.

The following testing in NB-loT is set based on the maximum RF Output Power.
The following testing in different mode is set to detail in the following table:

Test modes are chosen to be reported as the worst case configuration below for NB-loT Band

4/12/13/66/71/85:
Deplovment Subcarrier
e Spacing Modulation Test Channel
Test items mode (kHz)
Stand-alone | 3.75 | 15 | BPSK | QPSK | L M H
RF tput and Effecti
?ower output an ective o o o o o o o o
Radiated Power
Occupied Bandwidth O O O O O O O O
Band Edge Compliance 0] 0] 0] @) 0] 0] 0]
Peak-to-Average Power Ratio 0] 0] 0 O O
Frequency Stability 0] 0] (0] 0] (0] O O O
Conducted Spurious Emissions 0] n (0] 0] 0] 0]
Radiates Spurious Emission o o | o |lolo|o
Note
1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 9 of 95
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5 Test Case Results

5.1 RF Power Output and Effective Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBi)
where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB).

Test Setup

RF cahble
EUT Base station Simulatar

The loss between RF output port of the EUT and the input port of the tester has been taken into
consideration.

Limits

No specific RF power output requirements in part 2.1046.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB.
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Test Results

Original
Sub-carrier Conducted Power (dBm) for low/mid/high channel
Mode [Modulation| spacing | Ntones
19952/1710.2 20175/1732.5 | 20398/1754.8
(KHz)
3.75 1@0 20.18 20.19 20.19
' 1@47 20.16 20.08 20.12
BPSK
15 1@0 20.18 20.12 20.15
NB-IOT 1@11 20.13 20.11 20.11
Band 4 3.75 1@0 20.14 20.14 20.14
Standalone ' 1@47 20.13 2017 2012
QPSK 15 1@0 20.12 20.16 20.13
1@11 20.15 20.15 20.19
15 12@0 18.97 18.69 18.97
Sub-carrier Conducted Power (dBm) for low/mid/high channel
Mode [Modulation| spacing | Ntones
23012/699.2 23095/707.5 23178/715.8
(KHz)
3.75 1@0 20.65 20.61 20.66
' 1@47 20.47 20.51 20.56
BPSK
15 1@0 20.34 20.66 20.66
NB-IOT 1@11 20.26 20.64 20.54
Band 12 3.75 1@0 20.47 20.52 20.53
Standalone ’ 1@47 20.49 20.38 20.64
QPSK 15 1@0 20.30 20.61 20.65
1@11 20.29 20.63 20.66
15 12@0 19.03 18.95 19.35
Sub-carrier Conducted Power (dBm) for low/mid/high channel
Mode [Modulation| spacing | Ntones
23182/777.2 23230/782 23278/786.8
(KHz)
3.75 1@0 20.34 20.61 20.51
' 1@47 20.23 20.49 20.49
BPSK
15 1@0 20.45 20.59 20.21
NB-IOT 1@11 20.41 20.56 20.14
Band 13 3.75 1@0 20.35 20.44 20.62
Standalone ' 1@47 20.33 20.46 20.35
QPSK 15 1@0 20.45 20.55 20.51
1@11 20.43 20.54 20.54
15 12@0 19.42 19.52 19.45
Sub-carrier Conducted Power (dBm) for low/mid/high channel
Mode [Modulation| spacing | Ntones
(KHz) 131974/1710.2 132322/1745 |132670/1779.8
NB-IOT BPSK 3.75 1@0 19.60 20.01 20.08
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 11 of 95
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Band 66 1@47 19.61 19.98 20.07
Standalone 15 1@0 19.62 20.08 20.01
1@11 19.57 20.01 19.99
3.75 1@0 19.53 19.95 20.03
1@47 19.54 19.93 20.02
QPSK 15 1@0 19.53 20.07 20.07
1@11 19.57 20.06 20.06
15 12@0 18.75 18.86 18.88
Sub-carrier Conducted Power (dBm) for low/mid/high channel
Mode [Modulation| spacing | Ntones
(KHz) 133124/663.2 133297/680.5 133470/697.8
3.75 1@0 20.44 20.33 20.54
1@47 20.43 20.24 20.51
BPSK
15 1@0 20.54 20.28 20.43
NB-10T 1@11 20.53 20.27 20.47
Band 71 3.75 1@0 20.49 20.20 20.52
Standalone 1@47 20.43 20.19 20.42
QPSK 15 1@0 20.50 20.27 20.41
1@11 20.54 20.28 20.54
15 12@0 19.45 19.10 19.08
Sub-carrier Conducted Power (dBm) for low/mid/high channel
Mode [Modulation| spacing | Ntones
134004/698.2 134092/707 134180/715.8
(KHz)
3.75 1@0 20.24 20.71 20.38
1@47 20.13 20.58 20.26
BPSK
15 1@0 20.22 20.85 20.80
NB-10T 1@11 20.20 20.84 20.82
Band 85 3.75 1@0 20.17 20.81 20.34
Standalone 1@47 20.27 20.83 20.24
QPSK 15 1@0 20.24 20.80 20.83
1@11 20.16 20.79 20.84
15 12@0 18.36 18.99 18.89

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Variant
Sub-carrier Maximum Output Power(dBm) EIRP (dBm)
Mode Modulation spacing Ntones | 19952/ 20175/ 20398/ 19952/ 20175/ | 20398/
(KHz) 1710.2 1732.5 1754.8 1710.2 1732.5 | 1754.8
3.75 1@0 20.95 21.02 20.91 22.85 22.92 22.81
BPSK 1@47 20.89 20.96 20.83 22.79 22.86 22.73
15 1@0 20.49 21.08 20.56 22.39 22.98 22.46
Band 4 1@M1 20.51 20.97 20.47 22.41 22.87 22.37
Standal 3.75 1@0 20.92 21.01 20.82 22.82 22.91 22.72
one 1@47 20.87 21.00 20.79 22.77 22.90 22.69
QPSK 15 1@0 20.62 21.07 20.57 22.52 22.97 22.47
1@M1 20.57 21.03 20.59 22.47 22.93 22.49
15 12@0 18.77 19.14 18.64 20.67 21.04 20.54
Sub-carrier Maximum Output Power(dBm) ERP (dBm)
Mode Modulation spacing Ntones | 23012/ 23095/ 23178/ 23012/ 23095/ | 23178/
(KHz) 699.2 707.5 715.8 699.2 707.5 715.8
3.75 1@0 20.61 20.40 20.51 22.46 22.25 22.36
BPSK 1@47 20.60 20.39 20.39 22.45 22.24 22.24
Band 15 1@0 20.19 20.23 20.55 22.04 22.08 22.40
1@1 20.18 20.18 20.49 22.03 22.03 22.34
12 1@0 20.62 20.41 20.45 22.47 22.26 22.30
Standal 3.75
one 1@47 20.56 20.43 20.46 22.41 22.28 22.31
QPSK 15 1@0 20.25 20.21 20.53 22.10 22.06 22.38
1@M1 20.33 20.29 20.51 22.18 2214 22.36
15 12@0 18.47 18.36 18.61 20.32 20.21 20.46
Sub-carrier Maximum Output Power(dBm) ERP (dBm)
Mode Modulation spacing Ntones | 23182/ 23230/ 23278/ 23182/ 23230/ | 23278/
(KHz) 777.2 782 786.8 777.2 782 786.8
3.75 1@0 20.93 20.74 20.62 23.28 23.09 22.97
BPSK 1@47 20.78 20.66 20.58 23.13 23.01 22.93
Band 15 1@0 20.69 20.84 20.85 23.04 23.19 23.20
1@M1 20.59 20.86 20.79 22.94 23.21 23.14
13 1@0 20.86 20.68 20.65 23.21 23.03 23.00
Standal 3.75
one 1@47 20.78 20.72 20.70 23.13 23.07 23.05
QPSK 15 1@0 20.70 20.80 20.77 23.05 23.15 23.12
1@M1 20.75 20.78 20.79 23.10 23.13 23.14
15 12@0 18.70 18.97 18.85 21.05 21.32 21.20
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Sub-carrier Maximum Output Power(dBm) EIRP (dBm)
Mode Modulation spacing Ntones | 131974 | 132322/ 132670/ 131974/ | 132322/ | 132670/
(KHz) /1710.2 1745 1779.8 1710.2 1745 1779.8
3.75 1@0 20.72 20.78 20.62 22.72 22.78 22.62
BPSK 1@47 20.68 20.72 20.61 22.68 22.72 22.61
Band 15 1@0 20.72 20.02 20.48 22.72 22.02 22.48
1@11 20.71 21.04 20.46 22.71 23.04 22.46
66 1@0 20.70 20.77 20.61 22.70 22.77 22.61
Standal 3.75
one 1@47 20.67 20.78 20.58 22.67 22.78 22.58
QPSK 15 1@0 20.75 2113 20.55 22.75 23.13 22.55
1@11 20.73 21.12 20.53 22.73 23.12 22.53
15 12@0 18.77 18.92 18.38 20.77 20.92 20.38
Sub-carrier Maximum Output Power(dBm) ERP (dBm)
Mode Modulation spacing Ntones | 133124/ | 133297/ 133470/ 133124/ | 133297/ | 133470/
(KHz) 663.2 680.5 697.8 663.2 680.5 697.8
3.75 1@0 21.86 21.39 20.87 22.71 22.24 21.72
BPSK 1@47 21.87 21.34 20.90 22.72 2219 21.75
Band 15 1@0 21.75 21.38 20.98 22.60 22.23 21.83
1@11 21.72 21.37 20.96 22.57 22.22 21.81
& 1@0 21.92 21.28 20.94 22.77 22.13 21.79
Standal 3.75
one 1@47 21.85 21.33 20.85 22.70 22.18 21.70
QPSK 15 1@0 21.72 21.31 20.99 22.57 22.16 21.84
1@11 21.67 21.43 20.91 22.52 22.28 21.76
15 12@0 19.39 19.33 19.16 20.24 20.18 20.01
Sub-carrier Maximum Output Power(dBm) ERP (dBm)
Mode Modulation spacing Ntones | 134004/ | 134092/ 134180/ 134004/ | 134092/ | 134180/
(KHz) 698.2 707 715.8 698.2 707 715.8
3.75 1@0 20.69 20.58 20.66 22.54 22.43 22.51
BPSK 1@47 20.64 20.51 20.54 22.49 22.36 22.39
Band 15 1@0 20.63 20.65 20.74 22.48 22.50 22.59
1@M1 20.69 20.63 20.64 22.54 22.48 22.49
85 1@0 20.58 20.57 20.57 22.43 22.42 22.42
Standal 3.75
one 1@47 20.62 20.57 20.63 22.47 22.42 22.48
QPSK 15 1@0 20.72 20.68 20.71 22.57 22.53 22.56
1@11 20.67 20.70 20.78 22.52 22.55 22.63
15 12@0 18.60 18.63 18.85 20.45 20.48 20.70
TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 14 of 95
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 2kHz, VBW is set to 6.2kHz for NB-loT Band 4/12/13/66/71/85.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Analkyzer

EUT Splitter

Base station Simulatar

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 15 of 95
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Test Result
: Bandwidth(KHz) for low/mid/high channel
Sub-carrier
: i 19952/1710.2 20175/1732.5 20398/1754.8
Mode |Modulation| spacing Ntones 99% 99% 99%
(KHz) ° | -26dBc ° | -26dBc ° | -26dBc
Power Power Power
BPSK 3.75 1@0 60.99 40.55 60.29 41.08 59.95 41.36
NB-loT QPSK 3.75 1@0 68.41 39.96 66.80 40.06 68.52 40.46
Band 4 BPSK 15 1@0 129.52 105.80 123.80 103.70 130.08 118.10
Standalone| QPSK 15 1@0 117.15 117.70 116.99 117.80 129.52 131.40
QPSK 15 12@0 | 184.58 237.30 185.01 241.20 185.41 239.20
: Bandwidth(KHz) for low/mid/high channel
Sub-carrier
: i 23012/699.2 23095/707.5 23178/715.8
Mode |Modulation| spacing Ntones 99% 99% 99%
(KHz) ° | -26dBc ° | -26dBc ° | -26dBc
Power Power Power
BPSK 3.75 1@0 58.49 40.43 58.78 40.49 58.97 40.95
NB-loT QPSK 3.75 1@0 68.47 41.12 63.88 39.98 64.65 41.19
Band 12 BPSK 15 1@0 117.18 102.80 127.46 116.80 131.62 128.40
Standalone| QPSK 15 1@0 119.90 130.40 115.74 104.40 115.08 117.00
QPSK 15 12@0 | 184.67 254.40 184.53 259.40 183.98 253.00
: Bandwidth(KHz) for low/mid/high channel
Sub-carrier
: i 23182/777.2 23230/782 23278/786.8
Mode |Modulation| spacing Ntones 99% 99% 99%
(KHz) ° | _26dBc ° | -26dBc ° | -26dBc
Power Power Power
BPSK 3.75 1@0 59.47 41.45 60.31 40.50 58.64 41.22
NB-loT QPSK 3.75 1@0 65.88 39.92 67.76 43.93 67.47 41.69
Band 13 BPSK 15 1@0 121.14 115.20 124.55 106.30 129.30 118.20
Standalone| QPSK 15 1@0 120.65 116.90 115.68 116.40 111.06 103.10
QPSK 15 12@0 | 182.63 241.00 183.63 242.70 184.12 241.20
: Bandwidth(KHz) for low/mid/high channel
Sub-carrier
: ) 131974/1710.2 132322/1745 132670/1779.8
Mode |Modulation| spacing Ntones 99% 99% 99%
(KHz) ° | -26dBc ° | -26dBc ° | -26dBc
Power Power Power
BPSK 3.75 1@0 59.80 41.30 60.27 41.23 60.39 40.68
NB-loT QPSK 3.75 1@0 67.87 39.83 68.79 39.79 68.29 42.43
Band 66 BPSK 15 1@0 119.15 103.00 132.52 118.20 121.20 105.70
Standalone| QPSK 15 1@0 117.50 115.70 118.18 118.10 120.91 105.70
QPSK 15 12@0 | 184.58 248.00 183.84 251.50 183.19 240.20
: Bandwidth(KHz) for low/mid/high channel
Sub-carrier
: i 133124/663.2 133297/680.5 133470/697.8
Mode |Modulation| spacing | Ntones 99% 99% 99%
(KHz) ° | -26dBc ° | -26dBc ° | -26dBc
Power Power Power

TA Technology (Shanghai) Co., Ltd.
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) _RF Test Report Report No.: R2106A0549-R6
BPSK 3.75 1@0 | 59.028 41.52 59.208 41.15 58.865 41.25
NB-loT QPSK 3.75 1@0 | 69.429 40.54 68.688 40.02 69.312 40.59
Band 71 BPSK 15 1@0 124.58 113.10 126.13 104.10 119.11 104.90
Standalone| QPSK 15 1@0 119.48 117.6 119.24 131.40 120.22 104.10
QPSK 15 12@0 | 189.76 | 252.80 186.29 | 259.70 185.10 | 256.10
: Bandwidth(KHz) for low/mid/high channel
Sub-carrier
, , 134004/698.2 134092/707 134180/715.8
Mode |Modulation| spacing | Ntones 99% 99% 99%
(KHz) -26dBc -26dBc -26dBc
Power Power Power
BPSK 3.75 1@0 59.10 41.29 58.66 41.26 58.62 41.00
NB-loT QPSK 3.75 1@0 66.18 40.09 67.31 41.31 68.43 42.72
Band 85 BPSK 15 1@0 126.53 115.70 130.40 116.00 131.32 114.40
Standalone| QPSK 15 1@0 116.77 116.90 116.13 104.00 117.46 130.90
QPSK 15 12@0 | 184.75 | 241.10 183.45 104.70 183.64 | 240.00

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 4 BPSK 3.75kHz 1@0 CH-Low

NB-loT Band 4 BPSK 15kHz 1@0 CH-Low

[0 oo et e - e

Corter Freq: 1710200050
" Trig Fres Run
#Amen: 40 B

Center Freq 1,710200000 GHz

[Ref 30.00 dBm

1.71GHz

W 2 kHz #VEBW 6.2 kHz

Occupied Bandwidth Total Power

60.991 kHz
82,578 kHz
40.55 kHz

% of OBW Power
= dB

Transmit Freq Error
x dB Bandwidth

OHe
AvgiHold:> 1001100

o
R $1d: None

Raho Davice- BTS

Span 1 MHz
Sweep 2384

[0 oot S s« et

21.4 dBm

Center Freq 1.710200000 GHz Conter Freg: 17110200000 GH: Radic St None
Trige Fros Run AvgHaid 210140
e Fadio Device: 675

Ref 30.00 dBm

i T""i!'r"rl 1

Span 1 MHz

#VBW 6.2 kHz Sweep 2384 ms|

Occupled Bandwidth Total Power

129.52 kHz
43.634 kHz
1058 kHz

99.00 %
-26.00 d&

% of OBW Pewer
= dB

Transmit Freq Error
x dB Bandwidth

Carter Freq: 1,723500020 GH

" ganen: 40 98

[Ref 30.00 dBm

1.733 GHz
W 2 kHz #VEBW 6.2 kHz

Occupied Bandwidth Total Power

60.288 kHz
82586 kHz
41.08 kHz

% of OBW Power
= dB

Transmit Freq Error
x dB Bandwidth

Trig Frea Run AvgiHold:> 1001100

Ragio $id: None

Span 1 MHz
Sweep 2384

20.4 dBm

99.00 %

-26.00 dB

JIR Ferig tomvuen Ao Ot B
Contar Freg: 1712600000 GHz Rladio St None

Center Freq 1.732500000 GHz Conbic Foog o TR
rig: Frw Foum vaHeid >

Ref 30.00 dBm

Span 1 MHz

#VBW 6.2 kHz Sweep 2384 ms|

Occupled Bandwidth Total Power 23.2 dBm

123.80 kHz
46,436 kHz
103.7 kHz

99.00 %
-26.00 d&

% of OBW Pewer
= dB

Transmit Freq Error
x dB Bandwidth

NB-loT Band 4 BPSK 3.75kHz 1@0 CH-High

NB-loT Band 4 BPSK 15kHz 1@0 CH-High

Corter Froq: 1764400050
" Trig Fres Run
#Amen: 40 B

1.755 GHz

W 2 kHz #VEBW 6.2 kHz

Total Power

Occupied Bandwidth
59.950 kHz
-82.355 kHz
41.36 kHz

% of OBW Power
= dB

Transmit Freq Error
x dB Bandwidth

OHe
AvgiHold:> 1001100

Ragio f1d: None

20.5 dBm

[0 oot S s« et

Span 1 MHz
#VBW 6.2 kHz Sweep 238.4 ms|

Total Power 24.5 dBm

Occupled Bandwidth
130.08 kHz
-43.939 kHz
118.1 kHz

99.00 %
-26.00 d&

% of OBW Pewer
= dB

Transmit Freq Error
x dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 4 QPSK 3.75kHz 1@0 CH-Low

NB-loT Band 4 QPSK 15kHz 1@0 CH-Low

[0 oo et e - e

Corter Freq: 1710200050
" Trig Fres Run
#Amen: 40 B

Center Fraq 1.710200000 GHz

[Ref 30.00 dBm

1.71GHz

W 2 kHz #VEBW 6.2 kHz

Total Power

Occupied Bandwidth
68.409 kHz
-77.354 kHz
30.96 kHz

% of OBW Power
= dB

Transmit Freq Error
x dB Bandwidth

OHe
AvgiHold:> 1001100

=

R 1 None

Raho Davice- BTS

Span 1 MHz
Sweep 2384

21.8 dBm

99.00 %
-26.00 dB

[0 oot S s« et

Contar Freg: 1710200000 s
o Trig: Fros R
mATen: 43 dB

Center Freq 1.710200000 GHz

Ref 30.00 dBm

#VBW 6.2 kHz

Occupled Bandwidth Total Power

117.15 kHz
48.167 kHz
117.7 kHz

% of OBW Pewer
= dB

Transmit Freq Error
x dB Bandwidth

Rladio St None

AvgiHodd > 1081190

Fadlo Device: TS

I'-‘ e i e

Span 1 MHz
Sweep 2384 s

24.5 dBm

99.00 %
-26.00 d&

Carter Freq: 1,733500020
Trig Frea Run
Ehmen: 40 9B

1.733 GHz
W 2 kHz #VEBW 6.2 kHz

Occupied Bandwidth Total Power

66.798 kHz
77.950 kHz
40.06 kHz

Transmit Freq Error

x dB Bandwidth = dB

OHe
AvgiHold:> 1001100

% of OBW Power

Rasio $id: None

Raho Davice- BTS

20.9 dBm

99.00 %
-26.00 dB

Conter Freg: 1712500000 GH:
Trige Fros Run

#VBW 6.2 kHz

Occupled Bandwidth Total Power

116.99 kHz
-49.416 kHz
117.8 kHz

% of OBW Pewer
= dB

Transmit Freq Error
x dB Bandwidth

Rladia St Nene

AvgiHodd > 1081190

Fadlo Device: TS

Span 1 MHz
Sweep 2384 s

23.4 dBm

99.00 %
-26.00 d&

NB-loT Band 4 QPSK 15kHz 1@0 CH-High

Carter Freg: 1.7
Trig Frea Run
Ehmen: 40 9B

[Ref 30.00 dBm

1.755 GHz

W 2 kHz #VEBW 6.2 kHz

Occupied Bandwidth Total Power

€68.518 kHz
-77.630 kHz
40.46 kHz

Transmit Freq Error

x dB Bandwidth = dB

OHe
AvgiHold:> 1001100

Rasio fid: None

Raho Davice- BTS

20.9 dBm

% of OBW Power

[0 oot S s« et

Ref 30.00 dBm

#VBW 6.2 kHz

Occupled Bandwidth Total Power

129.52 kHz
47.922 kHz
1314 kHz

Transmit Freq Error

x dB Bandwidth = dB

ol
AvgiHodd > 1081190

% of OBW Power

Rladio St None

Fadlo Device: TS

Span 1 MHz
Sweep 2384 s

252 dBm

99.00 %
-26.00 d&
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\_) RF Test Report
NB-loT Band 4 QPSK 15kHz 12@0 CH-Low

Report No.: R2106A0549-R6
NB-loT Band 12 BPSK 3.75kHz 1@0 CH-Low

T

Carta Frag: 1,7110300008 GHz Fladio St Nors
B o FreeRun AvgMalt >100160

sAmer: 40 08 Fadio Device: BTS

Center Freq 1710200000 GHz

Ref 30.00 dBm___

Center 1.71 GHz ) ) Span 1 MHz
#Res BW 3 kHz Sweep 106.1 ms|

Occupied Bandwidth Total Power 21.7 dBm
184.58 kHz

Transmit Freq Ermor 164 Hz % of OBW Power 99.00 %
x dB Bandwidth 237.3 kHz xdB -26.00 dB

[0 oot S s« et

Conter Freg: 893.30000 MH:

Center Freq 699.200000 MHz

Rladio St None

Trige Frow Run AvgiHaid>106190

Fadlo Device: TS

Ref 30.00 dBm

#VBW 6.2 kHz

Occupled Bandwidth Total Power
58.492 kHz

Transmit Freq Error -82.251 kHz % of OBW Power
x dB Bandwidth 40.43 kHz = dB

Span 1 MHz
Sweep 2384 s

24.6 dBm

99.00 %
-26.00 d&

CH-Middle

NB-loT Band 4 QPSK 15kHz 12@0

NB-loT Band 12 BPSK 3.75kHz 1@0

CH-Middle

T

Cortae Frag: 1,7192800000 GHz Fladio St Nors
W Trig: Fres fun Aok > 100180
siner: 40 4B Radio Device: BTS

Center Freq 1.732500000 GHz

Ref 30.00 dBm___

iCenter 1.733 GHz
#Res BW 3 kHz

Span 1 MHz

#FVEW 9.1 kHz Sweep 1081 ms|

Occupied Bandwidth Total Power 21.1 dBm
185.01 kHz

Transmit Freq Ermor -4 Hz % of OBW Power 99.00 %
x dB Bandwidth 241.2 kHz xdB -26.00 dB

[0 oot S s« et

Center Freq 707.500000 MHz Conter Frog. T07,500000 MHs

Ref 30.00 dBm

[Center 707.5 MHz
#Res BW 2 kHz #VBW 6.2 kHz

Occupled Bandwidth Total Power
58.782 kHz

Transmit Freq Error -82.375 kHz % of OBW Power
x dB Bandwidth 40.49 kHz = dB

Rladio St None

AvgiHodd > 1081190

Span 1 MHz
Sweep 2384 s

24.5 dBm

99.00 %
-26.00 d&

NB-IoT Band 4 QPSK 15kHz 12@0 CH-High

[0 oo et vy - Dot B

Center Freq 1.754500000 GHz Cansar Fraq: 1 754800000 Gz Radic St Nona
enter Freq AO0000 G Tt ‘AvgRieid >100r100

mee: 40 98 Fadio Device: BTS

Ref 30.00 dBm__

Sweep 106.1 ms

Occupied Bandwidth Total Power 21.1 dBm
185.41 kHz

Transmit Freq Emmor -288 Hz % of OBW Power 99.00 %
x dB Bandwidth 3 i xdB -26.00 dB

Conter Freg: 715820000 MH:

Center Freq 715800000 MHz

Rladio St Nona

Trige Fros R AvgiHaid>106190

Fadlo Device: TS

Ref 30.00 dBm

[Center 715.8 MHz
#Res BW 2 kHz #VBW 6.2 kHz

Occupled Bandwidth Total Power
58.966 kHz

Transmit Freq Error -82.150 kHz % of OBW Power
x dB Bandwidth 40.95 kHz = dB

Span 1 MHz
Sweep 2384 s

24.5 dBm

99.00 %
-26.00 d&
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RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 12 BPSK 15kHz 1@0 CH-Low

s
o et e G £
Canter Free: 639.200000 MHZ Radio Sid fone
Trig: FreeRun Avgitoid 100100
sAnen: 43 48 Radio Devica: BTS

‘Center Freq 6598, 200000 MHz

AFGainLow

_Ref 30.00 dBm

Span 1 MHz,
Sweep 2384 m

{Center 699.2 MHz

I?RES BW 2 kHz #VEW 6.2 kHz

Total Power 27.0 dBm

Occupied Bandwidth
117.18 kHz
~4B.545 kHz % of OBW Power

102.8 kHz xdB

90.00 %
-26.00 dB

Transmit Freq Emor
x dB Bandwidth

NB-loT Band 12 QPSK 3.75kHz 1@0 CH-Low

=
gt Sprctrm Arabes Crvagad £

Corner Freq: 659200000 MHz
o Trig: FresRun AvgiMold:> 1081100
sanen: £ 0B

‘Center Freq 639.200000 MHz

5 s rw

_Ref 30.00 dBm

Span 1 MHz|

#VBW 6.2 kHz Sweep 2384 ms

Occupied Bandwidth Total Power 25.0 dBm
68.468 kHz
-76.509 kHz % of OBW Power

4112 kHz xdB

99.00 %
-26.00 dB

Transmit Freq Emror
x dB Bandwidth

NB-loT Band 12 BPSK 15kHz 1@0 CH-Middle

s
o et e G £
Canter Free: T07,300000 MHZ Radio Sid fone
W T Freeun Avgitoid 100100
sAnen: 43 48

‘Center Freq 707.500000 MHz

F i Radio Davice: BTS

_Ref 30.00 dBm

Span 1 MHz,
Sweep 2384 m

{Center 707.5 MHz

I?RES BW 2 kHz #VEW 6.2 kHz

Occupied Bandwidth Total Power 27.4 dBm
127.46 kHz
44 66T kHz % of OBW Power

116.8 kHz xdB

90.00 %
-26.00 dB

Transmit Freq Emor
x dB Bandwidth

NB-loT Band 12 QPSK 3.75kHz 1@0 CH-Middle

=
T T )

Corner Froq: 707800000 MHz
Trig: Fres fun Avgioid:> 106100
simen: &0 0B

nter Freq 707.500000 MHz

5 s rw

_Ref 30.00 dBm

Span 1 MHz|

[center 707.5 MHz
- S'ﬂeep 2384 ms|

FRes BW 2 kHz #VBW 6.2 kHz

Occupied Bandwidth Total Power 25.2 dBm
63.878 kHz
-TT.T67 kHz % of OBW Power

39,98 kHz xdB

99.00 %
-26.00 dB

Transmit Freq Emror
x dB Bandwidth

NB-loT Band 12 BPSK 15kHz 1@0 CH-High

s
o et e G £
Canter Free: 715.800000 MHZ Radio Sid fone

‘Center Freq 715800000 MHz
AvgReold:> 100100

Radio Davica: BTS

_Ref 30.00 dBm

Span 1 MHz,
Sweep 2384 m

[Center 715.8 MHz

I?RES BW 2 kHz #VEW 6.2 kHz

Occupied Bandwidth Total Power 27.0 dBm
131.62 kHz
-44.007 kHz % of OBW Power

128.4 kHz xdB

90.00 %
-26.00 dB

Transmit Freq Emor
x dB Bandwidth

NB-loT Band 12 QPSK 3.75kHz 1@0 CH-High

=
vt Soinen Aoy - Detapd £
Coenr Freg: 718200000 MHZ Radio Std: None
W Trig- Fres fun AvgiMold:> 100100
#Anen: £ B Radio Davics: BTS

‘Center Freq 715.800000 MHz

5 s rw

_Ref 30.00 dBm

Span 1 MHz|

#VBW 6.2 kHz Sweep 2384 ms

Occupied Bandwidth Total Power 25.3 dBm
64.649 kHz
-77.205 kHz % of OBW Power

41,19 kHz xdB

99.00 %
-26.00 dB

Transmit Freq Emror
x dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 12 QPSK 15kHz 1@0 CH-Low

NB-loT Band 12 QPSK 15kHz 12@0 CH-Low

Center Freq 639.200000 MHz

Ref 30.00 dBm

er 600.2 MHz
os BW 2 kHz

Occupied Bandwidth

Transmit Freq Ermor
x dB Bandwidth

Corter Fraq: 699300000 MHz
Trig: Fres Aun AglHekd > 100100

* #Ann: 40 4B

#VBW 6.2 kHz

Total Power 27.1 dBm

119.90 kHz
-48.727 kHz
130.4 kHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Ref 30.00 dBm

#VEW 0.1 kHz

Occupied Bandwidth
184.67 kHz
783 Hz
254.4 kHz

Transmit Fraq Ermror
x dB Bandwidth

Total Power

% of OBW Power
= dB

Span 1 MHz il
Sweep 106.1 ms|

24.7 dBm

09.00 %
-26.00 d8

NB-loT Band 12 QPSK 15kHz 1@0

CH-Middle

Center Freq 707,500000 MHz

Ref 30.00 dBm

Occupied Bandwidth

Transmit Freq Ermor
x dB Bandwidth

* #Ann: 40 4B

Corter Fraq: 707500000 MHz
Trig: Fres Aun AglHekd > 100100
Ragis Devies: BTS

1 MHz]
SVBW 6.2 kHz 38.4 ms

Total Power

115.74 kHz
-50.203 kHz
104.4 kHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Ref 30.00 dBm

andit
vy

I

Center 707.5 MHz
#Res BW 3 kHz
Occupied Bandwidth
184.53 kHz
588 Hz
250.4 kHz

Transmit Freq Error
x dB Bandwidth

#VBW 0.1 kHz

Total Power

% of OBW Power
xdB

24.0 dBm

20.00 %
dB

Ref 30.00 dBm

es BW 2 kHz

Occupied Bandwidth
115.08 kHz
-49.692 kHz
117.0 kHz

Transmit Freq Ermor
x dB Bandwidth

* #Ann: 40 4B

Corter Fraq: 715800000 MHz Radis Sea: None

Trig: Fres Aum AglHekd > 100100
Ragis Devies: BTS

#VBW 6.2 kHz

Total Power

99.00 %
-26.00 dB

% of OBW Power
x dB

Canter Freg: 715850000 MH;

o Trg
wAmmen: 43 dB

A Gain Low

Ref 30.00 dBm

Center 715.8 MHz
#Res BW 3 kHz

Occupied Bandwidth
183.98 kHz
084 Hz
253.0 kHz

Transmit Freq Error
x dB Bandwidth

Fros fiun

SVEW 0.1 kHz

Total Power

% of OBW Power
xdB

Racio 5

AvgHold:>100100

Span 1 MHz
Sweep 108.1 ms|

24.4 dBm

20.00 %
dB
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\_) RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 13 BPSK 3.75kHz 1@0 CH-Low

NB-loT Band 13 BPSK 15kHz 1@0 CH-Low

[0 oo et e - e o

Corsee Freq: T77.700000 MHz Radio fid: None
W Trig. Frew Run AvgiHold:>160/400
#Amn: 40 a8 Radis Device: TS

Center Fraq 777.200000 MHz

[Ref 30.00 dBm

er 777.2 MHz
W 2 kHz #VEBW 6.2 kHz

Span 1 MHz
Sweep 2384

Occupied Bandwidth Total Power 24.1 dBm

59.472 kHz
82043 kHz % of OBW Power
41.45 kHz x dB

Transmit Freq Error
x dB Bandwidth

[0 oot S s« et

Contar Frog: TT7.200000 MH3
= Trig: Frow fun AvgiHaid>106190
e Fadio Device: 675

Center Freq 777.200000 MHz

Ref 30.00 dBm

Span 1 MHz

#VBW 6.2 kHz Sweep 2384 ms|

Occupled Bandwidth Total Power 27.2 dBm

121.14 kHz
47.224kHz % of OBW Power  99.00 %
115.2 kHz = dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

NB-loT Band 13 BPSK 3.75kHz 1@0
CH-Middle

NB-loT Band 13 BPSK 15kHz 1@0
CH-Middle

[0 oo et e - e o

Center Freg 782000000 MHz Cartee Freg TELDOON0D MH: Radis $1d: None
Trig Frea Run AvgiHold:> 190100

W Grialom AR 40 OB

[Ref 30.00 dBm

#VEBW 6.2 kHz

Occupied Bandwidth Total Power 24.5 dBm

60.306 kHz
80.826 kHz % of OBW Power
40.50 kHz x dB

Transmit Freq Error
x dB Bandwidth

JIR Ferig tomvuen Ao Ot B
Contar Freg; 72000000 MH: Fladio St None

Center Freq 782000000 MHz
AvgiHodd > 100190

Ref 30.00 dBm

[Center 782 MHz
FRes BW 2 kHz

Span 1 MHz

#VBW 6.2 kHz Sweep 2384 ms|

Occupled Bandwidth Total Power 27.8 dBm

124.55 kHz
46557 kHz % of OBW Power  99.00 %
106.3 kHz = dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

NB-loT Band 13 BPSK 15kHz 1@0 CH-High

[0 oo et e - e o

Cortee Freq: TH6.800000 Mz Radio fid: None
W Trig. Fres Fun AvgiHold:>160/400
o Gainton * SAmen: 40 08 Radio Device: BTS

Span 1 MHz|
#VEW 6.2 kHz Sweep 2384 v

Total Power 24.1 dBm

Occupied Bandwidth
58.640 kHz
-82.125 kHz
41.22 kHz = dB

Transmit Freq Error
x dB Bandwidth

% of OBW Power

[0 oot S s« et

Center Freq 786.800000 MHz Cownter Frog. 786 830000 MH2 Radio St Nene
Agioid > 1081190

FGa E: Radio Dwvice: BTS

Ref 30.00 dBm

[Center T86.8 MHx
FRes BW 2 kHz

Span 1 MHz

#VBW 6.2 kHz Sweep 2384 ms|

Occupled Bandwidth Total Power 27.1 dBm

129.30 kHz
44946 kHz % of OBW Power  99.00 %
118.2 kHz = dB -26.00 dB

Transmit Freq Error
x dB Bandwidth
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\_) RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 13 QPSK 3.75kHz 1@0 CH-Low

NB-loT Band 13 QPSK 15kHz 1@0 CH-Low

[0 oo et e - e o

Corsee Freq: T77.700000 MHz Radio fid: None
W Trig. Frew Run AvgiHold:>160/400
#Amn: 40 a8 Radis Device: TS

Center Fraq 777.200000 MHz

ter 777.2 MHz
W 2 kHz #VEBW 6.2 kHz

Span 1 MHz
Sweep 2384

Occupied Bandwidth Total Power 24.8 dBm

65.878 kHz
77.526kHz % of OBW Power
39.92 kHz x dB

Transmit Freq Error
x dB Bandwidth

JIR Ferig tomvuen Ao Ot B
Contar Freg; T77.200000 MH: Fladio St None
B i Fres o A Hodd >108r150

FGa Fladia Device: BTS

Center Freq 777.200000 MHz

Ref 30.00 dBm

Span 1 MHz

#VBW 6.2 kHz Sweep 2384 ms|

Occupled Bandwidth Total Power 27.3 dBm

120.65 kHz
4B.457 kHz % of OBW Power
116.9 kHz = dB

99.00 %
-26.00 d&

Transmit Freq Error
x dB Bandwidth

NB-loT Band 13 QPSK 3.75kHz 1@0
CH-Middle

NB-loT Band 13 QPSK 15kHz 1@0
CH-Middle

[0 oo et e - e o

Cortee Freq: TEZ000000 Mz Radio S1d: None
Trig Fres Run AvgiHold:>160/400

Ehmen: 40 9B

Center Fraq 782000000 MHz

[Ref 30.00 dBm

#VEBW 6.2 kHz

Occupled Bandwidth Total Power 24.9 dBm

67.764 kHz
7046 kHz % of OBW Power
43.93 kHz x dB

Transmit Freq Error
x dB Bandwidth

[0 oot S s« et

Contar Freg; 72000000 MH: Fladio St None

Center Freq 782000000 MHz
AvgiHodd > 100190

Ref 30.00 dBm

LI

[Center 782 MHz
FRes BW 2 kHz

Span 1 MHz

#VBW 6.2 kHz Sweep 2384 ms|

Occupled Bandwidth Total Power 28.3 dBm

115.68 kHz
49620 kHz % of OBW Power
116.4 kHz = dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 d&

NB-loT Band 13 QPSK 15kHz 1@0 CH-High

[0 oo et e - e o

Cortee Freq: TH6.800000 Mz Radio Sid: None
W Trig. Fres Fun AvgiHold:>160/400
o Gainton * SAmen: 40 08 Radio Device: BTS

#VEBW 6.2 kHz

Total Power 24.7 dBm

Occupied Bandwidth
67.474 kHz
-77.309 kHz
41.69 kHz = dB

Transmit Freq Error
x dB Bandwidth

% of OBW Power 99.00 %

-26.00 dB

[0 oot S s« et

Center Freq 786.800000 MHz Cownter Frog. 786 830000 MH2 Radio St Nene
Agioid > 1081190

FGa E: Radio Dwvice: BTS

Ref 30.00 dBm

[Center T86.8 MHx
FRes BW 2 kHz

Span 1 MHz

#VBW 6.2 kHz Sweep 2384 ms|

Occupled Bandwidth Total Power 28.3 dBm

111.06 kHz
Transmit Freq Error -51.093 kHz % of OBW Power
x dB Bandwidth 03.1 kHz = dB

99.00 %
-26.00 d&

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.

NB-loT Band 13 QPSK 15kHz 12@0 CH-Low

: R2106A0549-R6

NB-loT Band 66 BPSK 3.75kHz 1@0 CH-Low

[0 oo et vy - Dot B

Center Freq 777.200000 MHz

Ref 30.00 dBm__

Occupied Bandwidth
182.63 kHz
958 Hz
241.0 kHz

Transmit Freq Emmor
x dB Bandwidth

Canter Fraq: T77.300000 Witz
Trig: Fres Run
Zhmer: 40 98

Rladio St None
Aok > 100100
Fladio Davice: BTS

Span 1 MHz
Sweep 1061 ms;

Total Power 24.6 dBm

% of OBW Power 69,00 %
xdB -26.00 dB

[0 oot S s« et

Conter Frog: 1710300000 GH:
Trige Fros Run

Center Freq 1.710200000 GHz

Rladio St None

AvgiHodd > 1081190

Fadlo Device: TS

Ref 30.00 dBm

#VBW 6.2 kHz

Occupled Bandwidth Total Power
59.799 kHz

-82.650 kHz % of OBW Power
41.30 kHz = dB

Transmit Freq Error
x dB Bandwidth

Span 1 MHz
Sweep 2384 s

99.00 %
-26.00 d&

NB-loT Band 13 QPSK 15kHz 12@0
CH-Middle

NB-loT Band 66 BPSK 3.75kHz 1@0

CH-Middle

[0 oo et vy - Dot B

Center Freq 782.000000 MHz

Ref 30.00 dBm__

#Res BW 3 kHz
Occupied Bandwidth
183.63 kHz
408 Hz
242.7 kHz

Transmit Freq Emmor
x dB Bandwidth

Canter Fraq: T42.005000 Witz

Trig: Fres Run Al >100100

Biadio St Nena

Fadio Device: BTS

Bt LT

Span 1 MHz
Sweep 1061 ms;

Total Power 24.8 dBm

% of OBW Power 69,00 %
xdB -26.00 dB

[0 oot S s« et

Ref 30.00 dBm

[Center 1.745 GHx

es BW 2 kHz #VBW 6.2 kHz

Occupled Bandwidth Total Power
60.268 kHz

-82.639 kHz % of OBW Power
41.23 kHz xdB

Transmit Freq Error
x dB Bandwidth

Rladio St None

Span 1 MHz
Sweep 2384 s

10.3 dBm

99.00 %
-26.00 d&

Ref 30.00 dBm__

iCenter 726.8 MHz
#Res BW 1 kH.
Occupied Bandwidth
184.12 kHz
342 Hz
241.2 kHz

Transmit Freq Emmor
x dB Bandwidth

Canter Fraq: T44.502000 Witz
Trig: Fres Run
Zhmer: 40 98

Hadio Stk Nons stactor
[
Radio Davice: BTS

Sweep 106.1 ms

Total Power 24.3 dBm

% of OBW Power 69,00 %
xdB -26.00 dB

[0 oot S s« et

Conter Frog: 177400000 GH:

Center Freq 1.7 79800000 GHz

Rladio St None

AvgiHodd > 1081190

Fadlo Device: TS

Ref 30.00 dBm

[Center 1.78 GHz

es BW 2 kHz #VBW 6.2 kHz

Occupled Bandwidth Total Power
60.388 kHz

-B2.617 kHz % of OBW Power
40.68 kHz xdB

Transmit Freq Error
x dB Bandwidth

Span 1 MHz
Sweep 2384 s

16.7 dBm

99.00 %
-26.00 d&

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 66 BPSK 15kHz 1@0 CH-Low

==
iz ot beateres - brvapeed £

Conter Free: 1710200000 GHz Radio 5 .
Trig: FreeRun Avgtoid:> 100100
sAnen: 43 48

‘Center Freq 1.7 10300000 GHz

AFGaincl o Radic Davice: BTS

{Center 1.71 GHz

Span 1 MHz,
I?RES BW 2 kHz

#VEW 6.2 kHz Bweep 2384 nv

Occupied Bandwidth Total Power
119.15 kHz
47890 kHz % of OBW Power

103.0 kHz xdB

24.0 dBm

Transmit Freq Emor
x dB Bandwidth

90.00 %
-26.00 dB

NB-loT Band 66 QPSK 3.75kHz 1@0 CH-Low

=
gt Sprctrm Arabes Crvagad £

Coenar Freg: 1710200000 GHE Fad: None
Trig: Fres fun AvgiMold:> 100100

simen: &0 0B

‘Center Freq 1710200000 GHz

A G Radio Davice: BTS

Clear Write
D

Average
I

Max Hold

(Center 1.71 GHz
FRes BW 2 kHz

Span 1 MHz|
#VBW 6.2 kHz Sweep 2384 ms)

Occupied Bandwidth Total Power 22.0 dBm

67.872 kHz

% of OBW Power

Transmit Freq Emror kHz
x dB Bandwidth 30.83 kHz xdB

99.00 %
-26.00 dB

NB-loT Band 66 BPSK 15kHz 1@0 CH-Middle

s

o et e G £

Canter Fre: 1743000000 GHz Radio Sid fone

W Trig: Fres Run Avgtoid:> 100100
sAnen: 43 48

‘Center Freq 1.745000000 GHz

F i Radio Davice: BTS

_Ref 30.00 dBm

[Center 1.745 GHz

Span 1 MHz,
I?RES BW 2 kHz

#VEW 6.2 kHz Bweep 2384 nv

Occupied Bandwidth Total Power
132.52 kHz
46261 kHz % of OBW Power

118.2 kHz xdB

216 dBm

Transmit Freq Emor
x dB Bandwidth

90.00 %
-26.00 dB

NB-loT Band 66 QPSK 3.75kHz 1@0 CH-Middle

=

vt Soinen Aoy - Detapd £

Coenar Freg: 1748000000 GHE Radio Std: None
Trig: Fres fun AvgiMold:> 100100
#Anen: £ B

‘Center Freq 1745000000 GHz

A G Radio Davice: BTS

_Ref 30.00 dBm

|Center 1.745 GHz
FRes BW 2 kHz

Span 1 MHz|

#VBW 6.2 kHz Sweep 2384 ms

Occupied Bandwidth Total Power 19.8 dBm

68.788 kHz
-T7.602 kHz of OBW Power
3979kHz  xdB

Transmit Freq Emror
x dB Bandwidth

99.00 %
-26.00 dB

NB-loT Band 66 BPSK 15kHz 1@0 CH-High

s
o et e G £
aH Radio Sid fone
Avgtoid:> 100100
Radio Devica: BTS

{Center 1.78 GHz ‘Span 1 MHz,

Sweep 2384 my

I?RES BW 2 kHz

#VEW 6.2 kHz

Occupied Bandwidth Total Power 213 dBm
121.20 kHz
47841 kHz % of OBW Power

105.7 kHz xdB

Transmit Freq Emor
x dB Bandwidth

90.00 %
-26.00 dB

NB-loT Band 66 QPSK 3.75kHz 1@0 CH-High

=
gt Sprctrm Arabes Crvagad £

Corner Freq: 1775800000 GHz
Trig: Fres fun AvgiHoid:> 106100
simen: &0 0B

‘Center Freq 1779800000 GHz

5 s rw

_Ref 30.00 dBm

Span 1 MHz|

#VBW 6.2 kHz Sweep 2384 ms

Occupied Bandwidth Total Power
68.293 kHz
-77.503 kHz of OBW Power

42,43 kHz xdB

Transmit Freq Emror
x dB Bandwidth

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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\_) RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 66 QPSK 15kHz 1@0 CH-Low

NB-loT Band 66 QPSK 15kHz 12@0 CH-Low

Camtar Freg: 1710200000 GHE Radio S1d one
Trig: Free Aun et >100100
* #Ann: 40 4B

Center Freq 1710200000 GHz

Ragis Devies: BTS

Ref 30.00 dBm

er 1.71GHz B B

es BW 2 kHz #VBW 6.2 kHz

Total Power 24.2 dBm

Occupied Bandwidth
117.50 kHz
-49.265 kHz

115.7 kHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Ermor
x dB Bandwidth

[ vt pmrarm Aoty - B ¥

Canter Freq: 1710300003 GHz
AvgHold:>100/100

Center 1.71 GHz

#Res BW 3 kHz #VBW 0.1 kHz

Occupied Bandwidth Total Power
184.58 kHz

225 Hz
248.0 kHz

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Racio e

Span 1 MHz
Sweep 108.1 ms|

24.0 dBm

20.00 %
-26.00 dB

NB-loT Band 66 QPSK 15kHz 1@0

CH-Middle

Clear Write

Camtar Frag: 1745000000 OHz
Trig: Frea Run AgiHeie > 100100
* #Ann: 40 4B

Center Freq 1.745000000 GHz

I G e Radio Davics: BTS

Ref 30.00 dBm

1 MHz]
SVBW 6.2 kHz 38.4 ms

Occupied Bandwidth Total Power

118.18 kHz
49,007 kHz
118.1 kHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Ermor
x dB Bandwidth

Canter Freg: 1.7

Ref 30.00 dBm

Center 1.745 GHz

#Res BW 3 kHz #VBW 0.1 kHz

Occupied Bandwidth Total Power

183.84 kHz
B18 Hz
251.5 kHz

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

GHe
AvgHold:>100/100

Span 1 MHz
Sweep 108.1 ms|

24.4 dBm

20.00 %
dB

Caear Frag: 1779800000 OHZ
Trig: Frea Run AgiHeie > 100100
* #Ann: 40 4B

Center Freq 1.779800000 GHz

Ref 30.00 dBm

er 1.78GHz — B

es BW 2 kHz #VBW 6.2 kHz

Occupied Bandwidth Total Power
120.91 kHz
-47.955 kHz

105.7 kHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Ermor
x dB Bandwidth

Canter Freq: 1.7

GHe
Trig: Froe Run AvgHold:>100/100

Fsiniow © @ATn: 80 48

Ref 30.00 dBm

Center 1.78 GHz

#Res BW 3 kHz #VBW 0.1 kHz

Occupied Bandwidth Total Power
183.19 kHz
1.140 kHz
240.2 kHz

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Racio S8

Span 1 MHz
Sweep 108.1 ms|

24.0 dBm

20.00 %
dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 71 BPSK 3.75kHz 1@0 CH-Low

NB-loT Band 71 BPSK 15kHz 1@0 CH-Low

[0 oo et vy - Dot B

Contar Fraq: B43.205000 MHz
Trig: Fres Run Al >100100
#anun: 40 98

Center Freq 563.200000 MHz

Ref 30.00 dBm__

Occupied Bandwidth Total Power
59.028 kHz

-B2.760 kHz % of OBW Power
41.52 kHz xdB

Transmit Freq Emmor
x dB Bandwidth

Biadia St3- None

Fadio Device: BTS

Sweep 2384 ms

25.4 dBm

99,00 %
-25.00 dB

Center Freq 663.200000 MHz

_Ref 30.00 dBm

iCenter 663.2 MHz
=Res BW 2 kHz

Occupied Bandwidth

Carter Freq: 843 200000 MHx
Trig: Fres Run AvglHold-> 400100
simen 40 05

FVEBW 6.2 kHz

Total Power

124.58 kHz

Transmit Freq Error
x dB Bandwidth

50 kHz
kHz xde

% of OBW Power

ko $1d: Hone TracalDuatector

Rasho Device: BTS

Span 1 MHz
Sweep 2384 ms

27.9 dBm

29.00 %
-26.00 dB

CH-Middle

NB-loT Band 71 BPSK 3.75kHz 1@0

NB-loT Band 71 BPSK 15kHz 1@0

CH-Middle

[0 oo et vy - Dot B

Canter Fraq: 630.505000 Witz

Center Freq GB0.500000 MHx Trig: Fres Aun “Avg sk >1001100

Ref 30.00 dBm__

Occupied Bandwidth Total Power
59.208 kHz

-B2.320 kHz % of OBW Power
41.15 kHz xdB

Transmit Freq Emmor
x dB Bandwidth

Badio Std- None

Fadio Device: BTS

Sweep 2384

25.0 dBm

99,00 %
-25.00 dB

IR v Sy Byt - Gtz i

Center Freq 680.500000 MHz

_Ref 30.00 dBm

ter 680.5 MHz
BW 2 kHz

Occupied Bandwidth

Carter Freq: £30. 800000 MHx
Trig: Fres Run AvglHold-> 400100
simen 40 05

FVEBW 6.2 kHz

Total Power

126.13 kHz

Transmit Freq Error
x dB Bandwidth

-40.830 kHz % of OBW Power
104.1 kHz xde

R S1d: Hone

Rasho Device: BTS

.q—:l- o ,Tr. 1I_

Span 1 MHz
Sweep 2384 ms

27.0 dBm

29.00 %
-26.00 dB

NB-loT Band 71 BPSK 15kHz 1@0 CH-High

Canter Fraq: §47.502000 Witz
Trig: Fres Run Avgield >1001100
Zhmer: 40 98

Ref 30.00 dBm__

iCenter 697.8 MHz
#Res BW 2 kHz

Occupied Bandwidth Total Power
58.865 kHz

-82.649 kHz % of OBW Power
41.25 kHz xdB

Transmit Freq Emmor
x dB Bandwidth

Badio Std- None

Fadio Device: BTS

Sweep 2384 ms

24.5 dBm

99,00 %
-25.00 dB

Center Freq 637800000 MHz

_Ref 30.00 dBm

‘Center 687.8 MHz
SRes BW 2 kHz

Occupied Bandwidth

Comter Frag: £47 800000 MH
Trig: Fres Run AvglHold-> 400100
simen 40 05

FVEBW 6.2 kHz

Total Power

119.11 kHz

Transmit Freq Error
x dB Bandwidth

-40.407 kHz
104.9 kHz xdB

% of OBW Power

Tackos $ad; Hone TracalDuatector

Rasho Device: BTS

Span 1 MHz
Sweep 2384 ms

27.1 dBm

29.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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\_) RF Test Report

Report No.: R2106A0549-R6
PSK 15kHz 1@0 CH-Low

NB-loT Band 71 QPSK 3.75kHz 1@0 CH-Low

NB-loT Band 71 Q

ko $1d; Hone TracalDuatector

[ e bt v - D 0
Contar Fraq: B43.205000 MHz
Trig: Fres Run Al >100100

Center Freq 563.200000 MHz
®Anen 40 38

Ref 30.00 dBm

Swe

Occupied Bandwidth Total Power

69.429 kHz
-T6.718 kHz
40.54 kHz

% of OBW Power

Transmit Freq Emmor
xdB

x dB Bandwidth

<25.00 d

Badia St3- None

Fadio Device: BTS

Span 1 MHz
op 2384 ms:

26.2 dBm

99,00 %

Center Freq 663.200000 MHz

_Ref 30.00 dBm

T |‘r‘ll-‘:.!|-|” ;

]

iCenter 663.2 MHz
=Res BW 2 kHz

Occupied Bandwidth
119.48 kHz
-48.430 kHz
1176 kHz

Transmit Freq Error
x dB Bandwidth

Carter Freq: 843 200000 MHx
o Trig: Free Run
simen 40 05

AvglHold:> 100100
Rasho Device: BTS

) Span 1 MHz
FVEBW 6.2 kHz Sweep 2384 ms

Total Power 28.3 dBm

29.00 %
-26.00 dB

% of OBW Power
xdB

CH-Middle

NB-loT Band 71 QPSK 3.75kHz 1@0

IR v Sy Byt - Gtz i

NB-loT Band 71 QPSK 15kHz 1@0

CH-Middle

Carar Freq: 30 500000 R 3d: Hone

[0 oo et vy - Dot B
Canter Fraq: 630.505000 Witz

‘Center Freq 680.500000 MHz
enter Freq GBI 0l : Aol > 1007100

Ref 30.00 dBm

Occupied Bandwidth Total Power

68.688 kHz
-76.662 kHz
40.02 kHz

% of OBW Power

Transmit Freq Emmor
xdB

x dB Bandwidth

<28.

Badio St3- None

Trig: Fres Run
Fadio Device: BTS

99,00 %

00 dB&

Center Freq 680.500000 MHz

_Ref 30.00 dBm

ter 680.5 MHz
BW 2 kHz

Occupied Bandwidth

-48.774
114

Transmit Freq Error
x dB Bandwidth

= samee 40 08

119.24 kHz

MHz
Trig: Fres Run AvglHold-> 400100
Rasho Device: BTS

) Span 1 MHz
FVEBW 6.2 kHz Sweep 2384 ms

Total Power 27.7 dBm

29.00 %
-26.00 dB

kHz % of OBW Power
kHz xde

1 QPSK 15kHz 1@0 CH-High

NB-loT Band 7

Tacka $ad: Hone TracalDuatector

Canter Fraq: §47.502000 Witz
Trig: Fres Run Avgield >1001100

Zhmer: 40 98

Ref 30.00 dBm

Center 697.8 MHz
#Res BW 2 kHz
Occupied Bandwidth Total Power

69.312 kHz
-76.402 kHz
40.59 kHz

% of OBW Power

Transmit Freq Emmor
xdB

x dB Bandwidth

Badia Std- None

Fadio Device: BTS

Span 1 MHz
Sweep 2384 ms

25.1 dBm

99,00 %
-25.00 dB

Center Freq 637800000 MHz

_Ref 30.00 dBm

‘Center 687.8 MHz
SRes BW 2 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

120.22 kHz
48.999 kHz
1041 kHz

Comter Frag: £47 800000 MH
Trig: Fres Run AvglHold-> 400100

= same 40 Ragio Device: BTS

Span 1 MHz
Sweep 2384 ms

FVEBW 6.2 kHz

Total Power 27.7 dBm

29.00 %
-26.00 dB

% of OBW Power
xdB

Page 29 of 95
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\_) RF Test Report

Report No.

NB-loT Band 71 QPSK 15kHz 12@0 CH-Low

: R2106A0549-R6

NB-loT Band 85 BPSK 3.75kHz 1@0 CH-Low

JIR eri teeriem Loy Cutugeed ot
Cansar Fraq: $63 200000 Mrts Radio St None
Trig: Frea Run Aok > 100100
#hnen: 40 28

Center Freq 563.200000 MHz
Radio Davice BTS

Ref 30.00 dBm__

Span 1 MHz
Sweep 1061 ms;

Occupied Bandwidth Total Power 25.2 dBm
189.76 kHz

2,678 kHz % of OBW Power
252.8 kHz xdB

99,00 %
-25.00 dB

Transmit Freq Emmor
x dB Bandwidth

[0 oot S s« et

Conter Freq: 858 320000 MH:

Center Freq 695.200000 MHz

Fladio St None

AvgiHodd > 1081190

Fadlo Device: TS

Ref 30.00 dBm

#VBW 6.2 kHz

Occupled Bandwidth Total Power
59.099 kHz

-82.074 kHz % of OBW Power
41.20 kHz xdB

Transmit Freq Error
x dB Bandwidth

Span 1 MHz
Sweep 2384 s

24.4 dBm

99.00 %
-26.00 d&

CH-Middle

NB-loT Band 71 QPSK 15kHz 12@0

NB-loT Band 85 BPSK 3.75kHz 1@0

CH-Middle

[0 oo et vy - Dot B

Cansar Fraq: 640500000 Mt Rladio St None

Center Freq GB0.500000 MHx Trig: Fres Aun “Avg sk >1001100

Fadio Device: BTS

Ref 30.00 dBm__

Sweep 106.1 ms

Occupied Bandwidth Total Power 25.9 dBm

186.29 kHz
Transmit Freq Emmor AT kHz % of OBW Power
x dB Bandwidth kHz xdB

99,00 %
-25.00 dB

[0 oot S s« et

Center Freq 707.000000 MHz Cuwnter Frog. 707.000000 MHs

Ref 30.00 dBm

[Center 707 MHz

tes BW 2 kHz #VBW 6.2 kHz

Occupled Bandwidth Total Power
58.662 kHz

-82.323 kHz % of OBW Power
41.26 kHz xdB

Transmit Freq Error
x dB Bandwidth

Riadia St Neve

AvgiHodd > 1081190

Span 1 MHz
Sweep 2384 s

24.5 dBm

99.00 %
-26.00 d&

Cansar Fraq: 697 300000 Mtz Rladio St None
Trig: Fres Run Aok > 100100

Zhmer: 40 98 Fadio Device: BTS

Ref 30.00 dBm__

Span 1 MHz
Sweep 1061 ms;

iCenter 697.8 MHz
#Res BW 1 kH.

Occupied Bandwidth Total Power 25.4 dBm
185.10 kHz

1.056 kHz % of OBW Power
256.1 kHz xdB

99,00 %
-25.00 dB

Transmit Freq Emmor
x dB Bandwidth

stectar

Conter Freg: 715820000 MH:
Trige Fros Rum

Center Freq 715800000 MHz

Fladio St None

AvgiHodd > 1081190

Fadlo Device: TS

Ref 30.00 dBm

[Center 715.8 MHz

es BW 2 kHz #VBW 6.2 kHz

Occupled Bandwidth Total Power
58.622 kHz

Transmit Freq Error -82.393 kHz % of OBW Power
x dB Bandwidth 41.00 kHz = dB

Span 1 MHz
Sweep 2384 s

24.4 dBm

99.00 %
-26.00 d&

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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RF Test Report

Report No.: R2106A0549-R6

NB-loT Band 85 BPSK 15kHz 1@0 CH-Low

s
o et e G £
Conter Free: 638200000 MHZ Radio Sid fone
Trig: Freeun Avgitoid 100100
sAnen: 43 48 Radio Devica: BTS

‘Center Freq 598.200000 MHz

AFGainLow

_Ref 30.00 dBm

e

Span 1 MHz,
Sweep 2384 m

{Center 698.2 MHz

I?RES BW 2 kHz #VEW 6.2 kHz

Total Power 26.4 dBm

Occupied Bandwidth
126.53 kHz
-44.789 kHz % of OBW Power

115.7 kHz xdB

90.00 %
-26.00 dB

Transmit Freq Emor
x dB Bandwidth

NB-loT Band 85 QPSK 3.75kHz 1@0 CH-Low

=

vt Soinen Aoy - Detapd £

Coenr Freq: 638200000 MHZ Radio Std: None

W Trig- Fres fun AvgiMold:> 100100
#Anen: £ B

‘Center Freq 638.200000 MHz
F Comion: | o Radio Devics: BTS

_Ref 30.00 dBm

Span 1 MHz|

#VBW 6.2 kHz Sweep 2384 ms

Occupied Bandwidth Total Power 25.0 dBm
66.182 kHz
-T7.537 kHz % of OBW Power

40,00 kHz xdB

99.00 %
-26.00 dB

Transmit Freq Emror
x dB Bandwidth

NB-loT Band 85 BPSK 15kHz 1@0 CH-Middle

==
iz ot beateres - brvapeed £

Canter Free: 707.000000 MHZ Rad
W e Fresun Avgitoid 100100
sAnen: 43 48

‘Center Freq 707.000000 MHz
Radio Davice: BTS

_Ref 30.00 dBm

Span 1 MHz,
Sweep 2384 m

{Center 707 MHz

I?RES BW 2 kHz #VEW 6.2 kHz

Occupied Bandwidth Total Power 27.0 dBm
130.40 kHz
-44.192 kHz % of OBW Power

116.0 kHz xdB

90.00 %
-26.00 dB

Transmit Freq Emor
x dB Bandwidth

NB-loT Band 85 QPSK 3.75kHz 1@0 CH-Middle

=
T e e p—
Coenr Freg: 707000000 MHZ Radio Std: None
Trig: Fres fun AvgiMold:> 100100
#Anen: £ B

nter Freq 707.000000 MHz

A G Radio Davice: BTS

_Ref 30.00 dBm

Span 1 MHz|

[center 707 MHz
- S'ﬂeep 2384 ms|

FRes BW 2 kHz #VBW 6.2 kHz

Occupied Bandwidth Total Power 25.2 dBm
67.308 kHz
-TT.357 kHz % of OBW Power

41,31 kHz xdB

99.00 %
-26.00 dB

Transmit Freq Emror
x dB Bandwidth

NB-loT Band 85 BPSK 15kHz 1@0 CH-High

s
o et e G £
Canter Free: 715.800000 MHZ Radio Sid fone

‘Center Freq 715800000 MHz
AvgReold:> 100100

Radio Davica: BTS

_Ref 30.00 dBm

sy namul, i I | LV S
1Y | mm

Span 1 MHz,
Sweep 2384 m

[Center 715.8 MHz
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5.3 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

RBW is set to 750Hz, VBW is set to 2.4kHz for NB-loT Band 4/66 with 3.75KHz single carrier,

RBW is set to 1.3kHz, VBW is set to 3.9kHz for NB-loT Band 4/66 with 15KHz single carrier,

RBW is set to 2kHz, VBW is set to 6.2KHz for NB-loT Band 4/66 with 15KHz full carrier.

RBW is set to 30kHz, VBW is set to 100kHz for NB-loT Band 12/13/71/85.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 27.53(h) specifies that “ for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780
MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and
2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log+o (P) dB”

Rule Part 27.53(g) For operations in the 600 MHz band and the 698-746 MHz band, the power of any
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emission outside a licensee's frequency band(s) of operation shall be attenuated below the

transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10
log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least
30 kHz may be employed.

Rule Part 27.53(f) For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands,
emissions in the band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically
radiated power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions of less than
700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be tested with an
antenna that is representative of the type that will be used with the equipment in normal operation.

Rule Part 27.53 (c) For operations in the 746-758 MHz band and the 776-788 MHz band, the power
of any emission outside the licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, in accordance with
the following:

(1) On any frequency outside the 746-758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(2) On any frequency outside the 776-788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(3) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations;

(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations;

(5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the use
of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in
the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth
of at least 30 kHz may be employed;

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.
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Test Result

All the test traces in the plots shows the test results clearly.
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